
 

ASSEMBLY   INSTRUCTIONS 

MODEL: #8826 (09/2008) (V#47YF1) 

 

NOTE: THIS ITEM NOT RECOMMENDED FOR COMMERCIAL USE 

KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED  

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLIED!! 
 

NO: DESCRIPTION Q'TY 

A BOLT 5/16”DIAX1-3/4” 16PCS 

B LOCK WASHER 5/16”DIA 16PCS 

C FLAT WASHER 5/16”DIA 16PCS 

D ALLEN KEY 5MM 1PC 

E L BRACKET  4PCS 

F FLAT WASHER 1/4”DIA 8PCS 

G LOCK WASHER 1/4”DIA 8PCS 

H BOLT 1/4”DIAX5/8” 8PCS 

I ALLEN KEY 3MM 1PC 

J END TABLE LEG 2-1/4X2-1/4X21” 4PCS 

K END TABLE TOP 26X22X5-1/2” 1PC 

L END TABLE SHELF 22X18X3/4” 1PC 

M COFFEE TABLE LEG 2-1/4X2-1/4X17” 4PCS 

N COFFEE TABLE TOP 48X26X5-1/2” 1PC 

 

 

DABC

N

M

J

K

L 
D A BC

I H GF E

 


	NOTE: THIS ITEM NOT RECOMMENDED FOR COMMERCIAL USE�KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED �DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLIED!!


